APPENDIX A

Revised Tentative Order



Eomunp G. Brown JR.
OVERNOR

=~

CALIFORMNIA ‘ MATTHEW RoDRIQUEZ
‘ SECRETARY FOR

Water Boards ENVIRONMENTAL PROTECTION

San Francisco Bay Regional Water Quality Control Board

REVISED TENTATIVE ORDER NO. R2-2013-XXXX
NPDES NO. CA0037541

The following discharger and discharge point are subject to the waste discharge requirements set forth
in this Order.

Table 1. Discharger Information

. City of San Mateo and City of Foster City Estero Municipal Improvement District, a joint
Discharger :
powers authority
Name of Facility City of San Mateo Wastewater Treatment Plant and its wastewater collection system
CIWQS Place Number | 255420
Facility Address 2050 Detroit Drive, San Mateo, CA 94404

The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have classified this
discharge as a major discharge.

Table 2. Discharge Location

Discharge S Discharge Point Discharge Point L
Point Effluent Description L atitude Longitude Receiving Water
Secondary and
001 Advanced Secondary 37°34' 50" N 122°14'45"W | Lower San Francisco Bay
Treated Municipal
Wastewater

Table 3. Administrative Information
This Order was adopted by the Regional Water Quality Control Board on:

This Order shall become effective on: May 1, 2013

This Order shall expire on: April 30, 2018
The Discharger shall file a Report of Waste Discharge in accordance with

Title 23, California Code of Regulations, as application for re-issuance of November 2, 2017

waste discharge requirements no later than:

I, Bruce H. Wolfe, Executive Officer, do hereby certify that this Order with all attachments is a full,
true, and correct copy of an Order adopted by the California Regional Water Quality Control Board,
San Francisco Bay Region, on the date indicated above.

Bruce H. Wolfe, Executive Officer



City of San Mateo and REVISED TENTATIVE ORDER NO. R2-2013-XXXX

City of Foster City Estero Municipal Improvement District NPDES NO. CA0037541
Contents
I e Tox | 1Y L) (o] 1 10T 4 o] o SRRSO 3
L PR 11 To [0 o T TSRO T PP P T PP PURPRPRORN 3
1. DiSCharge ProNIDITIONS ..........oiuiiieiece ettt et e e e e e ste et e s neenteentenneens 8
IV. Effluent Limitations and Discharge SPeCIfICAtIONS ...........ccoviiiiiieiiiieiese e 9
A. Conventional and Non-Conventional POHULANES ..o 9
B.  TOXIC SUDSTANCES .....vevieieeiieiiesiie sttt sttt sttt e sttt e sbe et e e st e s beenbeeseesbeenteeneesneenbeantesneenrn 10
C. WhOle EFFIUEBNT TOXICITY ...veivveireieiiesie ettt e e ae st e be et eaneesnaenneenne e 11
V. ReCeIVING Water LIMITATIONS ......eouiiiiiiiiiteiieiesic ettt b bbb 12
AV T o €01V TS o] SRS 13
y N1 = o Fo U {0 o 101V 1S o] o R RUORT PR R 13
B.  MRP REQUITEMENTS ......eiiiiiiiiieiti ettt e e te et st ste e te et e s beebeasaesseeseeneessaesneaneesreenns 13
C. SPECIAL PIOVISIONS ......ciiiiiiiieiiei ettt bbbttt bbb reene s 13
O R e To T o g LT O o (0 AV TS [o] USSR 13
2. Effluent Characterization Study and REPOIT ..........cccviiiiriiiiiiec s 14
3. Best Management Practices and Pollutant Minimization Program ............cccccevviieiecvieennenn, 15
4. Special ProviSions FOr POTWS ..ot 17
5. Other SPECIal PrOVISIONS.........ciiiiiiiieiie sttt ettt st te e e e sreenneenee e 19
VI1.Compliance DEterMINGTION ........c.eiiiieiiieiieiee ettt bbbttt n et bbb 24
Tables
Table 1. Discharger INTOIMEALION .........ooiiieiieic et sb e teere e reenaeeneesreenes 1
LI Lo Lo B 1Tl o - T T I Yo Ui o OSSP 1
Table 3. AdMINIStrative INFOrMATION .........ooviiiiiiiiiee ettt re e ereas 1
Table 4. FaCility INTOrMALION.........coiiiiiiiee bbbttt b et st eneas 3
Table 5. Basin Plan BeNefiCIAl USES.........oiuiiiiiiiiiiiiieieiee ettt sneaneas 6
Table 6. Conventional and Non-Conventional Pollutant Effluent Limitations—May 1 through
ST o1 C=T 0] 0T T TSROSO 9
Table 7. Conventional and Non-Conventional Pollutant Effluent Limitations— October 1 through
A o] ] 1 T ISR 10
Table 8. Toxic Pollutant Effluent Limitations..........coueiieiieeiieeee e 11
Table 9. Specific Tasks to0 Reduce BIENING.........cccvoiiiiiiiie et 19
Table 10. COPPEr ACLION PLAN ..ot bbbttt bbb 22
Table 11. Cyanide ACHION PIAN.........c.ooiiiiiie ettt e s te e e saeenreenee e 23
Attachments
ATACHMENT A — DEFINITIONS. .....eieie et e et er e e sreebeeneesreesreanee e A-1
AttachMeNt B — FACHILY IMAD ....veeiiicce ettt et et ae e s e e be e s neeeneea B-1
Attachment C — ProCess FIOW DIBQIaM .......ccuiiiiiiiieieie sttt C-1
Attachment D — Federal Standard ProVISIONS ..........ooiiiiiiiiieiie s D-1
Attachment E — Monitoring and Reporting Program (MRP) ........ccooiiiiiiiiiiieeee s E-1
ATACHMENT F — FACE SNEBL ...ttt b e nr et F-1
Attachment G — Regional Standard Provisions and Monitoring and Reporting Requirements.................. G-1
Attachment H — Pretreatment REQUITEMENTS ..........oiiiiiiiiiie ettt e et ane e H-1



City of San Mateo and REVISED TENTATIVE ORDER NO. R2-2013-XXXX
City of Foster City Estero Municipal Improvement District NPDES NO. CA0037541

I. FACILITY INFORMATION

The following facility is subject to the waste discharge requirements set forth in this Order:

Table 4. Facility Information
City of San Mateo and City of Foster City Estero Municipal Improvement District, a

Discharger joint powers authority
Name of Facility City of San Mateo Wastewater Treatment Plant and its wastewater collection system.
Facility Address 2050 Detroit Drive, San Mateo, CA 94404, San Mateo County
CIWQS Place Number 255420
CIWQS Party Number 39800
Chad Davisson, City of San Mateo, Environmental Services Division Manager, (650)
522-7385

Facility Contact, Title, Phone | 5.4 \jnderwood, City of Foster City, Public Works Director, (650) 286-3200

610 Foster City Blvd, Foster City, CA 94404, bunderwood@fostercity.org
Mailing Address 330 West 20th Avenue, San Mateo, CA 94403

Type of Facility Publicly Owned Treatment Works

15.7 million gallons per day (MGD) (average dry weather design flow)

40 MGD (peak wet weather design flow for secondary treatment)

The City of San Mateo, the City of Foster City, the Town of Hillsborough, and
portions of the City of Belmont and unincorporated San Mateo County
Service Population 139,000

Facility Design Flow

Service Area

I1. FINDINGS

The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter the
Regional Water Board), finds:

A. Background. The City of San Mateo and the City of Foster City Estero Municipal Improvement
District (hereinafter collectively the Discharger) own the San Mateo Wastewater Treatment Plant
(Plant) through a Joint Powers Agreement (JPA), and the City of San Mateo operates the Plant as the
administering agency of the JPA. The City of San Mateo and the City of Foster City Estero Municipal
Improvement District individually own and operate their respective collection systems. The City of
San Mateo was the sole discharger who discharged under Order No. R2-2007-0075 (CIWQS
Regulatory Measure No. 336217), National Pollutant Discharge Elimination System (NPDES) Permit
No. CA0037541, as amended by Order No. R2-2010-0054. The Discharger submitted a Report of
Waste Discharge, dated August 3, 2012, and applied for an NPDES permit reissuance to discharge
treated wastewater from its wastewater treatment plant to waters of the State and the United States.
Also, the Plant discharge is subject to Cease and Desist Order No. R2-2007-0076, which addresses the
inability to comply with certain effluent limits established in Order No. R2-2007-0075. This Order
rescinds Cease and Desist Order No. R2 2007-0076 except for enforcement purposes.

Further, the City of San Mateo and satellite collection systems owned by the Town of Hillsborough
and Crystal Springs County Sanitation District are subject to Cease and Desist Order No. R2-2009-
0020 that requires elimination of sanitary sewer overflows and upgrade of sewer capacity.
Additionally, the Plant discharge is regulated under Regional Water Board Order No. R2-2012-0096
(NPDES Permit No. CA0038849), which establishes requirements on mercury and polychlorinated
biphenyls (PCBs) from wastewater discharges in the region. This Order does not affect Order No. R2-
2009-0020 nor the mercury and PCBs permit.



City of San Mateo and REVISED TENTATIVE ORDER NO. R2-2013-XXXX
City of Foster City Estero Municipal Improvement District NPDES NO. CA0037541

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal and
State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger herein.

B. Facility Description, Treatment Process, and Discharge Location

The Plant and the collection systems belonging respectively to the City of San Mateo and the City of
Foster City Estero Municipal Improvement District are collectively the Facility. The Plant, located
within the southeast portion of the City of San Mateo and northwest of Foster City (see Facility Map in
Attachment B), provides secondary and advanced secondary treatment of domestic, commercial, and
industrial wastewater for the City of San Mateo, the City of Foster City, the Town of Hillsborough, and
portions of the City of Belmont and unincorporated San Mateo County. The collection systems
covered by this Order include approximately 257 miles of sanitary sewer and 25 pump stations in the
City of San Mateo, and approximately 66 miles of sanitary sewer and 49 pump stations in the City of
Foster City Estero District. Three satellite wastewater collection systems (Town of Hillsborough,
Crystal Springs County Sanitation District, and County of San Mateo Tower Road Complex) account
for approximately 120 additional miles of sanitary sewer that discharge to the Facility. The service area
population is approximately 139,000.

Treatment processes at the Plant consist of primary sedimentation, secondary biological treatment
through aeration basins, secondary clarification, chlorine disinfection, and dechlorination using sodium
bisulfite. Additionally, the Plant has pressure filters that the Discharger uses when necessary to comply
with effluent limitations. These processes are shown in the process flow diagram (Attachment C).

From March 2009 through May 2012, the average monthly flow was 12.5 MGD and the maximum
daily flow was 44.8 MGD. The average daily flow is within the average dry-weather design capacity of
15.7 MGD. When the Plant’s wet weather secondary treatment capacity of 40 MGD is exceeded for an
extended period, diversion of primary-treated effluent around secondary treatment units may occur to
prevent a washout of microbial populations critical to the secondary treatment process. This occurs by
routing effluent from the primary clarifier around the aeration basins, secondary clarifier, and pressure
filters directly to the chlorine contact tank, where it is “blended” with secondary-treated wastewater.

Treated wastewater is discharged at Discharge Point 001 to Lower San Francisco Bay via a submerged
outfall equipped with a multiport diffuser. The outfall is approximately 3,700 feet offshore and 500
feet north of the San Mateo-Hayward Bridge at a depth of approximately 41 feet below the mean
surface water level.

Secondary sludge is thickened using dissolved air flotation prior to being blended with primary sludge
from a gravity thickener. Thickened sludge is anaerobically digested in two digesters and then
dewatered in a centrifuge. Dewatered biosolids are trucked to either land application sites for beneficial
use or landfills for disposal. Centrate from the centrifuge and overflow from the thickening units are
piped to the head of the liquid treatment process. The Discharger manages trucking and disposal of
biosolids through outside contractors.

Most stormwater flows that come into contact with equipment or wastewater at the Plant are collected
and directed to the headworks for treatment. A portion of the stormwater from the Plant flows offsite to
Seal Slough. This stormwater is covered under the State Water Board’s statewide industrial stormwater
NPDES permit (NPDES General Permit No. CAS000001).



City of San Mateo and REVISED TENTATIVE ORDER NO. R2-2013-XXXX
City of Foster City Estero Municipal Improvement District NPDES NO. CA0037541

C. Legal Authorities. This Order is issued pursuant to Clean Water Act (CWA) section 402, and
implementing regulations adopted by the USEPA, and California Water Code (CWC) chapter 5.5,
division 7, commencing with section 13370. It serves as an NPDES permit for point source discharges
from the Plant to surface waters. This Order also serves as waste discharge requirements pursuant to
CWC article 4, chapter 4, division 7, commencing with section 13260.

D. Background and Rationale for Requirements. The Regional Water Board developed the
requirements in this Order based on information submitted as part of the application, through
monitoring and reporting programs, and other available information. The Fact Sheet (Attachment F),
which contains background information and rationale for requirements of the Order, is hereby
incorporated into this Order and constitutes part of the findings for this Order. Attachments A through
E, G, and H, are also incorporated into this Order.

E. California Environmental Quality Act. Under CWC section 13389, this action to adopt an NPDES
permit is exempt from Chapter 3 of the California Environmental Quality Act.

F. Technology-Based Effluent Limitations. CWA section 301(b) and NPDES regulations at Title 40 of
the Code of Federal Regulations, section 122.44 (40 CFR 122.44) require that permits include
conditions meeting applicable technology-based requirements at minimum, and any more stringent
effluent limitations necessary to meet applicable water quality standards. The discharge authorized by
this Order must meet minimum federal technology-based requirements based on Secondary Treatment
Standards at 40 CFR 133. Further discussion of the technology-based effluent limitations is included in
the Fact Sheet.

G. Water Quality-Based Effluent Limitations (WQBELSs). CWA section 301(b) and 40 CFR 122.44(d)
require that permits include limitations more stringent than applicable federal technology-based
requirements where necessary to achieve applicable water quality standards. NPDES regulations at
40 CFR 122.44(d)(1)(i) mandate that permits include effluent limitations for all pollutants that are or
may be discharged at levels that have the reasonable potential to cause or contribute to an exceedance
of a water quality standard, including numeric and narrative objectives within a standard. Where
reasonable potential has been established for a pollutant, but there is no numeric criterion or objective
for the pollutant, WQBELSs must be established using (1) USEPA criteria guidance under CWA section
304(a), supplemented where necessary by other relevant information; (2) an indicator parameter for the
pollutant of concern; or (3) a calculated numeric water quality criterion, such as a proposed state
criterion or policy interpreting the state’s narrative criterion, supplemented with other relevant

information, as provided in 40 CFR 122.44(d)(1)(vi).

H. Water Quality Control Plan. The Water Quality Control Plan for the San Francisco Bay Basin
(hereinafter the Basin Plan) is the Regional Water Board’s master water quality control planning
document. It designates beneficial uses and water quality objectives for waters of the State, including
surface and groundwater. It also includes implementation programs to achieve water quality objectives.
The Basin Plan was duly adopted by the Regional Water Board and approved by the State Water
Resources Control Board (State Water Board), the Office of Administrative Law, and USEPA.
Requirements of this Order implement the Basin Plan. The Basin Plan’s beneficial uses for Lower San
Francisco Bay are listed in the table below.



City of San Mateo and REVISED TENTATIVE ORDER NO. R2-2013-XXXX
City of Foster City Estero Municipal Improvement District NPDES NO. CA0037541
[...]
course of one day (a calendar day or other 24-hour period defined as a day) or by the arithmetic mean of
analytical results from one or more grab samples taken over the course of the day.

For composite sampling, if 1 day is defined as a 24-hour period other than a calendar day, the analytical
result for the 24-hour period will be considered as the result for the calendar day in which the 24-hour
period ends.

Detected, but Not Quantified (DNQ)
DNQ are those sample results less than the RL, but greater than or equal to the laboratory’s MDL.

Attachment A — Definitions A-1



City of San Mateo and REVISED TENTATIVE ORDER NO. R2-2013-XXXX
City of Foster City Estero Municipal Improvement District NPDES NO. CA0037541

Dilution Credit

Dilution Credit is the amount of dilution granted to a discharge in the calculation of a water quality-based
effluent limitation, based on the allowance of a specified mixing zone. It is calculated from the dilution
ratio or determined through conducting a mixing zone study or modeling of the discharge and receiving
water.

Effluent Concentration Allowance (ECA)

ECA is a value derived from the water quality criterion/objective, dilution credit, and ambient background
concentration that is used, in conjunction with the coefficient of variation for the effluent monitoring data,
to calculate a long-term average (LTA) discharge concentration. The ECA has the same meaning as waste
load allocation (WLA) as used in USEPA guidance (Technical Support Document For Water Quality-based
Toxics Control, March 1991, second printing, EPA/505/2-90-001).

Enclosed Bays

Enclosed Bays means indentations along the coast that enclose an area of oceanic water within distinct
headlands or harbor works. Enclosed bays include all bays where the narrowest distance between the
headlands or outermost harbor works is less than 75 percent of the greatest dimension of the enclosed
portion of San Francisco Bay. Enclosed bays include, but are not limited to, Humboldt Bay, Bodega
Harbor, Tomales Bay, Drake’s Estero, San Francisco Bay, Morro Bay, Los Angeles-Long Beach Harbor,
Upper and Lower Newport Bay, Mission Bay, and San Diego Bay. Enclosed bays do not include inland
surface waters or ocean waters.

Estimated Chemical Concentration
The estimated chemical concentration that results from the confirmed detection of the substance by the
analytical method below the ML value.

Estuaries

Estuaries means waters, including coastal lagoons, located at the mouths of streams that serve as areas of
mixing for fresh and ocean waters. Coastal lagoons and mouths of streams that are temporarily separated
from the ocean by sandbars shall be considered estuaries. Estuarine waters shall be considered to extend
from a bay or the open ocean to a point upstream where there is no significant mixing of fresh water and
seawater. Estuarine waters include, but are not limited to, the Sacramento-San Joaquin Delta, as defined in
California Water Code section 12220, Suisun Bay, Carquinez Strait downstream to the Carquinez Bridge,
and appropriate areas of the Smith, Mad, Eel, Noyo, Russian, Klamath, San Diego, and Otay rivers.
Estuaries do not include inland surface waters or ocean waters.

Inland Surface Waters
All surface waters of the State that do not include the ocean, enclosed bays, or estuaries.

Instantaneous Maximum Effluent Limitation
The highest allowable value for any single grab sample or aliquot (i.e., each grab sample or aliquot is
independently compared to the instantaneous maximum limitation).

Instantaneous Minimum Effluent Limitation

The lowest allowable value for any single grab sample or aliquot (i.e., each grab sample or aliquot is
independently compared to the instantaneous minimum limitation).

Attachment A — Definitions A-2



City of San Mateo and REVISED TENTATIVE ORDER NO. R2-2013-XXXX
City of Foster City Estero Municipal Improvement District NPDES NO. CA0037541

Maximum Daily Effluent Limitation (MDEL)

The highest allowable daily discharge of a pollutant, over a calendar day (or 24-hour period). For pollutants
with limitations expressed in units of mass, the daily discharge is calculated as the total mass of the
pollutant discharged over the day. For pollutants with limitations expressed in other units of measurement,
the daily discharge is calculated as the arithmetic mean measurement of the pollutant over the day.

Median

The middle measurement in a set of data. The median of a set of data is found by first arranging the
measurements in order of magnitude (either increasing or decreasing order). If the number of
measurements (n) is odd, then the median = X+1y2. If n is even, then the median = (Xn2 + Xz)+1)/2 (i.€.,
the midpoint between the n/2 and n/2+1).

Method Detection Limit (MDL)

MDL is the minimum concentration of a substance that can be measured and reported with 99 percent
confidence that the analyte concentration is greater than zero, as defined in title 40 of the Code of Federal
Regulations (40 CFR), Part 136, Attachment B, revised as of July 3, 1999.

Minimum Level (ML)

ML is the concentration at which the entire analytical system must give a recognizable signal and
acceptable calibration point. The ML is the concentration in a sample that is equivalent to the concentration
of the lowest calibration standard analyzed by a specific analytical procedure, assuming that all the method
specified sample weights, volumes, and processing steps have been followed.

Mixing Zone

Mixing Zone is a limited volume of receiving water that is allocated for mixing with a wastewater
discharge where water quality criteria can be exceeded without causing adverse effects to the overall water
body.

Not Detected (ND)
Sample results less than the laboratory’s MDL.

Ocean Waters

The territorial marine waters of the State as defined by California law to the extent these waters are outside
of enclosed bays, estuaries, and coastal lagoons. Discharges to ocean waters are regulated in accordance
with the State Water Board’s California Ocean Plan.

Persistent Pollutants
Persistent pollutants are substances for which degradation or decomposition in the environment is
nonexistent or very slow.

Pollutant Minimization Program (PMP)

PMP means waste minimization and pollution prevention actions that include, but are not limited to,
product substitution, waste stream recycling, alternative waste management methods, and education of the
public and businesses. The goal of the PMP shall be to reduce all potential sources of a priority pollutant(s)
through pollutant minimization (control) strategies, including pollution prevention measures as appropriate,
to maintain the effluent concentration at or below the water quality-based effluent limitation. Pollution
prevention measures may be particularly appropriate for persistent bioaccumulative priority pollutants
where there is evidence that beneficial uses are being impacted. The Regional Water Board may consider
cost effectiveness when establishing the requirements of a PMP. The completion and implementation of a

Attachment A — Definitions A-3



City of San Mateo and REVISED TENTATIVE ORDER NO. R2-2013-XXXX
City of Foster City Estero Municipal Improvement District NPDES NO. CA0037541

Pollution Prevention Plan, if required pursuant to California Water Code section 13263.3(d), shall be
considered to fulfill the PMP requirements.

Pollution Prevention

Pollution Prevention means any action that causes a net reduction in the use or generation of a hazardous
substance or other pollutant that is discharged into water and includes, but is not limited to, input change,
operational improvement, production process change, and product reformulation (as defined in California
Water Code section 13263.3). Pollution prevention does not include actions that merely shift a pollutant in
wastewater from one environmental medium to another environmental medium, unless clear environmental
benefits of such an approach are identified to the satisfaction of the State or Regional Water Board.

Reporting Level (RL)

RL is the ML (and its associated analytical method) chosen by the Discharger for reporting and compliance
determination from the MLs included in this Order. The MLs included in this Order correspond to
approved analytical methods for reporting a sample result that are selected by the Regional Water Board
either from Appendix 4 of the SIP in accordance with section 2.4.2 of the SIP or established in accordance
with section 2.4.3 of the SIP. The ML is based on the proper application of method-based analytical
procedures for sample preparation and the absence of any matrix interferences. Other factors may be
applied to the ML depending on the specific sample preparation steps employed. For example, the
treatment typically applied in cases where there are matrix-effects is to dilute the sample or sample aliquot
by a factor of ten. In such cases, this additional factor must be applied to the ML in the computation of the
RL.

Satellite Collection System
The portion, if any, of a sanitary sewer system owned or operated by a different public agency than the
agency that owns and operates the wastewater treatment facility that a sanitary sewer system is tributary to.

Source of Drinking Water
Any water designated as municipal or domestic supply (MUN) in a Regional Water Board Basin Plan.

Standard Deviation (o)
Standard Deviation is a measure of variability that is calculated as follows:

G = (Z[x - /(- 1)
where:
X is the observed value;
p is the arithmetic mean of the observed values; and
n is the number of samples.

Toxicity Reduction Evaluation (TRE)

TRE is a study conducted in a step-wise process designed to identify the causative agents of effluent or
ambient toxicity, isolate the sources of toxicity, evaluate the effectiveness of toxicity control options, and
then confirm the reduction in toxicity. The first steps of the TRE consist of the collection of data relevant to
the toxicity, including additional toxicity testing, and an evaluation of facility operations and maintenance
practices, and best management practices. A Toxicity Identification Evaluation (TIE) may be required as
part of the TRE, if appropriate. (A TIE is a set of procedures to identify the specific chemical(s)
responsible for toxicity. These procedures are performed in three phases (characterization, identification,
and confirmation) using aquatic organism toxicity tests.)

Attachment A — Definitions A-4



City of San Mateo and REVISED TENTATIVE ORDER NO. R2-2013-XXXX
City of Foster City Estero Municipal Improvement District NPDES NO. CA0037541

ATTACHMENT B - FACILITY MAP

LowernSan Francisco,Bay

Attachment A — Definitions




City of San Mateo and REVISED TENTATIVE ORDER NO. R2-2013-XXXX
City of Foster City Estero Municipal Improvement District NPDES NO. CA0037541

ATTACHMENT C - PROCESS FLOW DIAGRAM

Sodium Hypochlorite

| e

Wet Weather Blending Flow
e S e e L s e e e o e
r 60% of Average |
I Dry Weather Flow /¥

— | Pressure |

I ‘ Filters . I
1339 mgd  Primary Aeration Secondary I Contact
Influent Clarifier I Basin Clarifier * Tank

—
A A

> i

12.87 mgd
v To S.F.
Return Activated Sludge Waste Activated Sludge U” gay
DAFT Overflow 35
Primary Sludge ha
Thickener Overflow Dissolved Air
Gravity Flotation i I
Digester #2 Digester #1 Thickener =
Sodium
Centrifuge Bisulfite
Centrate Dewatered Sludge

¢ Thickened Sludge

To Land Aplication
— or
Landfill Alternative Daily Cover

Attachment C— Process Flow Diagram C-1



City of San Mateo and REVISED TENTATIVE ORDER NO. R2-2013-XXXX
City of Foster City Estero Municipal Improvement District NPDES NO. CA0037541

ATTACHMENT D -STANDARD PROVISIONS

I. STANDARD PROVISIONS - PERMIT COMPLIANCE
A. Duty to Comply

1. The Discharger must comply with all of the conditions of this Order. Any noncompliance
constitutes a violation of the Clean Water Act (CWA) and the California Water Code and is
grounds for enforcement action, for permit termination, revocation and reissuance, or
modification; or denial of a permit renewal application. (40 CFR 122.41(a)).

2. The Discharger shall comply with effluent standards or prohibitions established under section
307(a) of the CWA for toxic pollutants and with standards for sewage sludge use or disposal
established under section 405(d) of the CWA within the time provided in the regulations that
establish these standards or prohibitions, even if this Order has not yet been modified to
incorporate the requirement. (40 CFR 122.41(a)(1)).

B. Need to Halt or Reduce Activity Not a Defense

It shall not be a defense for a Discharger in an enforcement action that it would have been necessary to
halt or reduce the permitted activity in order to maintain compliance with the conditions of this Order.
(40 CFR 122.41(c).)

C. Duty to Mitigate

The Discharger shall take all reasonable steps to minimize or prevent any discharge or sludge use or
disposal in violation of this Order that has a reasonable likelihood of adversely affecting human health
or the environment. (40 CFR 122.41(d).)

D. Proper Operation and Maintenance

The Discharger shall at all times properly operate and maintain all facilities and systems of treatment
and control (and related appurtenances) which are installed or used by the Discharger to achieve
compliance with the conditions of this Order. Proper operation and maintenance also includes adequate
laboratory controls and appropriate quality assurance procedures. This provision requires the operation
of backup or auxiliary facilities or similar systems that are installed by a Discharger only when
necessary to achieve compliance with the conditions of this Order (40 CFR 122.41(g)).

E. Property Rights

1. This Order does not convey any property rights of any sort or any exclusive privileges. (40 CFR
122.41(g).)

2. The issuance of this Order does not authorize any injury to persons or property or invasion of
other private rights, or any infringement of state or local law or regulations. (40 CFR 122.5(c).)

Attachment D — Standard Provisions



City of San Mateo and REVISED TENTATIVE ORDER NO. R2-2013-XXXX
City of Foster City Estero Municipal Improvement District NPDES NO. CA0037541

F.

Inspection and Entry

The Discharger shall allow the Regional Water Board, State Water Board, USEPA, and/or their
authorized representatives (including an authorized contractor acting as their representative), upon the
presentation of credentials and other documents, as may be required by law, to (40 CFR 122.41(i);
Wat. Code, § 13383):

1. Enter upon the Discharger's premises where a regulated facility or activity is located or

conducted, or where records are kept under the conditions of this Order (40 CFR 122.41(i)(1));

Have access to and copy, at reasonable times, any records that must be kept under the
conditions of this Order (40 CFR 122.41(i)(2));

Inspect and photograph, at reasonable times, any facilities, equipment (including monitoring
and control equipment), practices, or operations regulated or required under this Order (40 CFR
122.41(i)(3)); and

. Sample or monitor, at reasonable times, for the purposes of assuring Order compliance or as

otherwise authorized by the CWA or the Water Code, any substances or parameters at any
location. (40 CFR 122.41(i)(4).)

G. Bypass

1. Definitions

a. “Bypass” means the intentional diversion of waste streams from any portion of a treatment
facility. (40 CFR 122.41(m)(1)(i).)

b. “Severe property damage” means substantial physical damage to property, damage to the
treatment facilities, which causes them to become inoperable, or substantial and permanent
loss of natural resources that can reasonably be expected to occur in the absence of a bypass.
Severe property damage does not mean economic loss caused by delays in production. (40
CFR 122.41(m)(1)(ii).)

2. Bypass not exceeding limitations. The Discharger may allow any bypass to occur which does

not cause exceedances of effluent limitations, but only if it is for essential maintenance to assure